
Tünde Alapi, Krisztina Schrantz, Eszter Arany and 
Zsuzsanna Kozmér

5.1 FUNDAMENTAL PRINCIPLES OF VACUUM UV PROCESSES
Vacuum ultraviolet (VUV) photolysis is one of the Advanced Oxidation Processes (AOPs) for the 
elimination of pollutants from water and air. The ultraviolet (UV) radiation below 200 nm was named 
VUV in 1893 by the German physicist Victor Schumann, because it is strongly absorbed by air. The 
electromagnetic spectrum of UV radiation is defined most broadly as 10–400 nm and is subdivided into 
a number of spectral ranges (http://spacewx.com/solar_spectrum.html). The VUV radiation covers the 
spectral range from 100 to 200 nm. The photochemistry in the VUV spectral domain focuses on the region 
[...]
were approximately one-fourth to one-half of the costs of the UV/H2O2 AOP which is the current process 
used at the two facilities. Table 9.11 summarizes the key outcomes from this study.

The UV/Cl2 and UV/H2O2-effluents were not acutely toxic to the aquatic organism Ceriodaphnia dubia, 
except one UV/Cl2 effluent from LFHC facility which affected 10% of the organisms.



414 Advanced Oxidation Processes for Water Treatment

Table 9.11 NDMA and VOC treatment data for the UV/H2O2 and UV/Cl2 processes and associated 
treatment costs at the two facilities (Boal et al. 2015).

LFHC Facility HFLC Facility

Raw Water UV/H2O2 UV/Cl2 Raw Water UV/H2O2 UV/Cl2

Oxidant dose (mg/L) 6.5–8.2 2.8 6.6–6.9 3.6

Effluent oxidant (mg/L) 3.3–3.5 <0.02 5.3–6.0 <0.02

Electrical Energy Dose 
(kWh/1000 gallons)

5.89 5.89 0.97 0.97

pH 7.06 7.69

Alkalinity (mg/L CaCO3) 86 130

NDMA (ng/L) 930–1300 <2; 23 <2 27–37 <2 <2

TCE (μg/L) 12–14 <0.5 <0.5 8–9.7 <0.5 1.8

1,1-DCE (μg/L) 16–19 <0.5 <0.5 <0.5 <0.5 <0.5

1,2 DCE (μg/L) 0.8–0.9 <0.5 <0.5 <0.5–0.55 <0.5 <0.5

Treatment cost ($/kgal) 0.067* 0.017* 0.073** 0.038**

*Treatment including only oxidant costs (7.4 mg/L H2O2; 2.5 mg/L Cl2)
**Treatment including oxidant costs (7.4 mg/L H2O2; 3.0 mg/L Cl2) and GAC costs.

9.4.4.3 Removal of emerging contaminants
Xiang et al. (2016) compared the degradation rates of ibuprofen (IBP) in deionized water by UV/Cl2 and UV/
H2O2 AOPs under identical experimental conditions ([IBP]0 = 10 μM; [Free chlorine]0 or [H2O2] = 100 μM; 
pH 6.0; UV (253.7 nm) fluence rate = 1.05 mW/cm2). The data showed that the degradation rate of IBP at 
pH 6 was 3.3 times faster for the UV/Cl2 than for the UV/H2O2 process, which was attributed to the 
difference in photochemical characteristics of the two oxidants: εHOCl ≈ 60 M−1 cm−1; εH2O2 = 19.6 M−1 cm−1 
and ΦHOCl ≈ 1–1.5; ΦH2O2 ≈ 1.0.

Watts and Linden (2009) observed similar removal yields of tris(2-butylethyl) phosphate (TBEP, 
[TBEP]0 = 50 μg/L) with the UV/Cl2 and UV/H2O2 processes. The experiments were performed in simulated 
surface water (2 mg/L DOC; 30 mg/L bicarbonate; 0.3 mg/L nitrate) at pH 6.8, with oxidant doses of 6.1 mg/L 
and 3.4 mg/L for H2O2 and free chlorine, respectively, and UV fluence up to 1000 mJ cm–2.

Sichel et  al. (2011) compared the degradation yields of eight emerging contaminants (ECs) treated 
with the UV/Cl2 and UV/H2O2 processes (Table 9.12). The treatment was performed in a flow-through 
mode using a low-pressure lamp UV reactor powered at 40, 80 or 200 W. The matrix was tap water as-is 
or enriched in dissolved organic carbon, which was spiked with a mixture of ECs at environmental levels 
(μg/L). The initial concentrations of free chlorine were 1 or 6 mg/L, whereas the H2O2 concentration was 
5 mg/L. This concentration of H2O2 was selected to be similar to that used in the first full-scale application 
of the UV/H2O2 process at a drinking water treatment plant in Europe (Andijk, The Netherlands; Kruithof 
et al. 2007). The MP-UV (Trojan UVSwiftECT™ 16L30) reactors in Andijk are operated with 6 mg/L 
H2O2 and an electrical energy dose (EED) of approximately 0.5 kWh/m3 to remove a wide range of organic 
micropollutants from surface water.

For an electrical energy consumption of 0.32 kWh/m3, the addition of 1 mg Cl2/L significantly 
increased the removals of all ECs as compared to UV alone. At a lower energy consumption (0.16 kWh/
m3), the UV/Cl2 process ([Cl2]inlet = 6.1 ± 0.1 mg/L; [Cl2]outlet = 5.4 ± 0.2 mg/L) was found to be more 
efficient than the UV/H2O2 process ([H2O2] = 5.2 mg/L). The electrical energy required to achieve 90% 



 UV/Chlorine process 415

reduction of ECs with the UV/H2O2 process under the conditions used in Sichel et al.′s work varied from 
0.17 to 1.00 kWh/m3, depending on the treated contaminant. The authors estimated 30–75% energy 
reduction and up to 30–50% operational process cost savings for the UV/Cl2 process as compared to the 
UV/H2O2 process.

Table 9.12 Degradation yields of emerging contaminants (tap water, pH 7) under various treatment 
conditions. Data estimated from the figures given in Sichel et al. (2011).

Cl2 Alone 
15 min 
Contact Time

UV Alone UV/Cl2 UV/H2O2 UV/Cl2 UV/H2O2 EEO(kWh/m3/
order) UV/
H2O2

[Cl2] (mg/L) 6 0 1 0 6 0

[H2O2] (mg/L) 0 0 0 5 0 5

EED (kWh/m3) 0 0.32 0.32 0.32 0.16 0.16

17α-ethinylestradiol 8 100 92

Benzotriazole 1 11 94 71 71 25 0.52

Tolyltriazole 4 18 94 63 70 29 0.59

Desethylatrazine 17 13 21 48 23 19 1.00

Carbamazepine 4 3 48 58 90 32 0.62

Sulfamethoxazole 100 55 100 92 100 64 0.29

Diclofenac 32 61 100 100 100 88 0.17

Iopamidole 4 31 92 81 96 58 0.42

EED = Electrical Energy Dose
EEO = Electrical energy per order

Yang et  al. (2016) reported the removal yields for ten pharmaceuticals and personal care products 
(PPCP) treated with UV/Cl2 and UV/H2O2 processes (253.7 nm radiation) in sand-filtered water samples 
collected from three water treatment facilities. The water quality parameters varied greatly; e.g., 3.5, 1.1, 
and 1.9 mg/L TOC; 0.013, 0.027, and 3.14 mg/L NH3-N (important parameter in UV/Cl2 process); 3.5, 
47.4, 14.1 mg/L HCO3

−. The transmittance (94–95% T1 cm,253.7 nm) and pH (7.6–7.9) were quasi-similar in 
the three waters. The pH was adjusted to 7 in all tests. The authors observed ~100% degradation yields for 
triclosan, 2-ethylhexyl-4-methoxycinnamate (EHMC), ciprofloxacin, tetracycline, benzophenone-3 (BP3), 
and trimethoprim with chlorine alone (3 mg/L) and UV/chlorine (3 mg/L) at the same reaction time, in 
the high-TOC, low ammonia, and low alkalinity water. 90–98% degradation was determined in the same 
water with the UV/H2O2 (5 mg/L) process for triclosan, sulfamethoxazole, EHMC, and ciprofloxacin. Less 
than 20% removal was observed for caffeine for all processes used with this water. Among the three 
waters tested, the lowest removal yields with the UV/Cl2 (5 mg/L) process were observed in the water 
with the highest ammonia content. The UV/Cl2 process outperformed the UV/H2O2 process in two of the 
three waters, and showed similar performance in ammonia-rich water. The authors indicated that both 
•OH and Cl• were the oxidizing radicals in the UV/Cl2 process. Approx. 20% increase in total THM level 
was observed UV/Cl2- and UV/H2O2-treated water (high ammonia, moderate alkalinity sample) upon 
24h-incubation time and a free chlorine residual of ~1 mg/L, but the t-THMs did not exceed 40 μg/L. 
Chloral hydrate increased by ~30% post-UV/Cl2 process applied to high-TOC water, relative to untreated 
and UV/H2O2-treated water samples.



416 Advanced Oxidation Processes for Water Treatment

9.4.4.4 Removal of taste and odor-causing compounds (T&O) from drinking water 
sources
A pilot-scale study was performed at Richard Miller Water Treatment Plant of Greater Cincinnati Water 
Works to compare the efficiency of the UV/Cl2 and UV/H2O2 AOPs for the removal of 2-methylisoborneol 
(MIB) (Rosenfeldt et al. 2013). MIB was spiked at 30 ng/L to the pretreated water (0.78 mg/L TOC; 68 mg/L 
alkalinity as CaCO3). The data showed that the MP UV/Cl2 (1 or 5 mg/L) AOP was able to remove 80–90% 
MIB at pH 6, and 45–70% MIB at pH 7.5 at a UV dose of 250 mJ cm–2. The authors observed that the UV/
Cl2 process outperformed the UV/H2O2 AOP at both low and high oxidant concentrations when pH was in the 
acidic range. Operating costs (UV + chemicals, $/1000 gal of treated water) for 1-log removal of MIB were 
lower for the UV/Cl2 AOP at pH 6 (0.07–0.14 and 0.11–0.15 for chlorine doses of 2 and 5 mg/L, respectively) 
than for the UV/H2O2 AOP at pH 6 or 7.5 (0.26 and 0.18–0.19 for H2O2 doses of 2 and 5 mg/L, respectively). 
The costs for the UV/H2O2 process would increase to $0.30/kgal and $0.27-$0.28 per kgal of treated water 
for 2 and 5 mg/L H2O2, respectively, if the costs associated with the removal of H2O2 residual are considered.

A recent study compared the UV/Cl2 and the UV/H2O2 AOPs with respect to the removal of geosmin, MIB 
and caffeine from drinking water at full-scale UV installation (Wang et al. 2015a). The tests were conducted 
at Cornwall Water Purification Plant (Ontario, Canada) which uses the UV/H2O2 AOP with MP-UV reactors 
(Trojan UVSwiftECTTM 8L24) to control T&O-causing compounds occurring in the surface water during 
the seasonal algal blooming events. Pre-treated (pre-chlorination, coagulation, flocculation, sand/anthracite 
filtration) St. Lawrence River water (pH 7.9; 1.5 mg/L TOC; 92 mg/L alkalinity as CaCO3; 0.3 mg/L 
chlorine residual) was passed through one MP-UV reactor at a flowrate of 100 L/s (estimated UV dose of 
2000 ± 150  mJ cm–2; 83.5 kW reactor power; EED = 0.23 kWh/m3). In the first set of tests, geosmin and MIB 
were spiked to the water upstream to the UV reactor at ≈ 400 ng/L), and the oxidant doses were either 2, 6 or 
10 mg/L free chlorine (UV/Cl2) or 1.0, 2.9 or 4.8 mg/L H2O2 (UV/H2O2). The second set was scheduled during 
a T&O event (~18 ng/L geosmin in water) and only the UV/Cl2 AOP was tested. Water pH was adjusted to 
6.5, 7.5 and 8.5 in both sets. The MIB and geosmin treatment data from the first set are shown in Figure 9.11.

Wang et al. (2015a) calculated the electrical energy per order (EEO) for all treatment conditions illustrated 
in Figure 9.11. The lowest EEO were observed at pH 6.5 and for the highest oxidant dose tested in both AOPs. 
The EEO values at pH 6.5 for geosmin were 0.16 and 0.23 kWh/m3/order for the UV/Cl2 (10 mg/L) AOP and 
UV/H2O2 (4.8 mg/L), respectively. At pH 7.5 and 8.5, the geosmin EEO values increased for both AOPs at all 
oxidant doses. The reported EEO values at pH 6.5 for MIB were 0.22 and 0.31 kWh/m3/order for the UV/Cl2 
(10 mg/L) and UV/H2O2 (4.8 mg/L), respectively; similar EEO – pH patterns as for geosmin were observed.

In addition to the full-scale tests described above, the authors performed pilot-scale tests on caffeine 
treatment under oxidant dose conditions similar to full-scale. Post-filtered Lake Simcoe water from Keswick 
WTP (ON, Canada) – 3.5 mg/L TOC, 123 mg/L alkalinity as CaCO3, 0.04 cm−1 (254 nm) absorption 
coefficient – was treated in a 40L completely mixed batch reactor (Rayox®, Calgon Carbon Corporation, 
Pittsburgh, PA) equipped with 1 kW MP lamp. Larger caffeine EEO data were reported for pilot- than full-
scale tests, which is explained by the difference in the water quality used in the two treatment settings. The 
authors concluded that caffeine could be a good surrogate to estimate the treatment of T&O compounds 
with UV/Cl2 and UV/H2O2 processes, and recommended pilot- or full-scale tests be conducted at water 
utilities to confirm site-specific performance of UV/Cl2 process prior to implementation.

9.4.4.5 UV/Chlorine AOP for Water Reuse: Terminal Island Water Reclamation Plant 
(TIWRP) Case Study
In recent years, the UV/Cl2 AOP has been evaluated at pilot- and full-scale as a potential cost-effective 
advanced treatment of tertiary wastewater effluents in water reuse applications. The City of Los Angeles 



 UV/Chlorine process 417

Department of Public Works (DPW) Bureau of Sanitation (LASAN) is expanding the TIWRP Advanced 
Water Purification Facility (AWPF) capacity for advanced treatment of tertiary effluent from 15.77 m3/
min (6 MGD) to 31.55 m3/min (12 MGD) (Aflaki et al. 2015). The advanced treated water will be used for 
groundwater recharge and to supply the local industries and irrigation facilities, thus, replacing and reducing 
the potable water consumption for industrial purposes. The AWPF Expansion will include an additional 
microfiltration (MF) system, a reverse osmosis (RO) system followed by an AOP for disinfection and removal 
of the organic micropollutants passing through RO membranes, a tertiary effluent equalization tank (7570 m3 
(2MG)) upstream of AWTP, and a series of upgrades to the existing pumping and chemical dosing facilities.

(a)

(b)

Figure 9.11 Geosmin (a) and MIB (b) removal in the 1st full-scale test at the Cornwall Water Purification 
Plant (ON, Canada). Reprinted with permission from Wang et al. (2015a). Copyright 2016 Elsevier.

Advanced treatment of tertiary effluents is currently practiced in (indirect or direct) potable water reuse 
applications at water utilities around the world, with UV/H2O2 as an AOP for microorganism (viruses, 
bacteria and protozoa) control and NDMA, 1,4-dioxane, and other micropollutant treatment (see Chapter 
14 for extended information). NDMA levels in tertiary effluents at TIWRP are below CA notification 
limit of 10 ng/L, such that this compound was not the primary consideration for AOP implementation 
at AWPF. LASAN’s AOP investment decision for the TIWRP AWPF Ultimate Expansion project was 
based on 18-month extensive bench- and pilot-scale studies, which allowed LASAN to select the best AOP 
technology for this specific project and the AOP system scale-up approach for full compliance with California 
Department of Drinking Water (DDW) and Groundwater Replenishment Reuse Regulations (GRRR). CA 
DWW, GRRRs of 2014 require 12-log virus-, 10-log Giardia lamblia, and 10-log Cryptosporidium parvum 
inactivation, <10 ng/L NDMA, and ≥0.5-log 1,4-dioxane removal (or equivalent treatment) in RO-AOP 
treated water, and were used by LASAN to set design criteria for the bench- and pilot-scale tests.



418 Advanced Oxidation Processes for Water Treatment

Four AOPs were investigated at bench-scale on RO product water: UV/H2O2, UV/Cl2, O3/H2O2, and 
H2O2/O3/UV. The UV/H2O2 and UV/Cl2 AOPs were tested with both low- and medium-pressure mercury 
vapor lamps, whereas the O3/H2O2 process was tested for both H2O2 injection before O3 and H2O2 injection 
after ozone. Specifics on these preliminary tests are available in Aflaki et al. (2015). The bench-scale data 
showed that all tested AOPs met the microorganism removal criteria set by LASAN for each AOP, THMs 
and HAAs were not formed as a result of UV/Cl2 AOP, chlorate was not detected in the AOP effluents, 
and bromate was formed in O3/H2O2 AOP only under specific pH and [O3]:[H2O2] molar ratio conditions, 
which were further adjusted in the pilot trials.

Pilot testing was considered absolutely required in order to (a) confirm the bench-scale results, 
(b) establish a correct relationship between bench-, pilot- and, thereafter, full-scale data, (c) establish 
relationship between chemical dose and speciation and hydraulic conditions, (d) refine design criteria and 
costs for each AOP, (e) assess byproduct formation under refined chemical and hydraulic conditions, ( f ) 
determine scalable conditions/criteria and select the AOP for full-scale system.

Pilot-scale testing was conducted for 12 months using WEDECO MiPRO AOP pilot system designed 
to operate all abovementioned AOPs, with fully automated PLC and operator interface, remote monitoring 
and data-logging and online water quality monitoring instrumentation. Neither bench- nor pilot-scale 
data are available in Aflaki et al. (2015) except some UV (253.7 nm)/Cl2 process data which are shown 
in Figure 9.12. The O3/H2O2 AOP removed effectively 1,4-dioxane, but failed to remove NDMA from 
30 ng/L (spiked to RO product water for the purpose of these studies) to below 10 ng/L. MP UV-based 
AOPs met all design criteria, but was not considered due to high life cycle costs as compared to LP UV 
(see Aflaki et al. 2015 for life cycle cost comparison). Both LP – UV/Cl2 and -UV/H2O2 were effective for 
1,4-dioxane and NDMA treatment, but higher H2O2 concentrations were required.

Figure 9.12 Selected UV(253.7 nm)/Chlorine pilot test data (courtesy of Dr. R. Aflaki).



 UV/Chlorine process 419

Under all chemical dose and UV dose conditions shown in the squared area in Figure 9.12, LP-UV/
chlorine achieved more than 0.5-log 1,4-dioxane (>68.38%) removal in RO product water.

The LP-UV/Cl2 process was the most cost-effective among tested AOPs. In addition to meeting 
the performance criteria and low life cycle cost, the selection of the UV/Cl2 AOP over the UV/H2O2 